ek sz

2024 WASTEWATER SYSTEM MASTER PLAN
AMENDMENT

City of Lathrop

December 2024
EKI C20049.02

EKI ENVIRONMENT & WATER, INC. U LB R

2001 Junipero Serra Blvd, Suite 300 ¢ Daly City, CA 94014




eki

environment
& water

2024 Wastewater System Master Plan Amendment
City of Lathrop

December 2024
Prepared for:

City of Lathrop
390 Towne Centre Drive
Lathrop, CA 95330

Prepared by:

EKI Environment & Water, Inc.

2001 Junipero Serra Blvd., Suite 300
Daly City, California 94014

(650) 292-9100
www.ekiconsult.com

EKI C20049.02

Ope e
\/

Jonathan Sutter, P.E.
Project Manager/Supervising Engineer

s Wowy

Tina Wang, P.E.
Assistant Project Manager/Associate Engineer

-

Chris Pittner, P.E.
Project Engineer
[...]
[ EasyCt River Islands
. Jst [ South Lathrop
| Lathrop Gateway [ Stonebridge
[ Manteca Valley Crossing
[ McKinley Woodfield
Abbreviations

CTF = Consolidated Treatment Facility

LIP = Lathrop Industrial Park

LS = [ift station

MWQCF = Manteca Water Quality Control Facility
PS = pump station

SS| = Super Store Industries

WWTF = wastewater treatment facility

Notes

1. All locations are approximate.

Sources

1. Aerial photograph provided by ESRI's ArcGIS
Online, 12 March 2024.

+ 0 3,000 6,000
e e —
(Scale in Feet)
L

City's Wastewater Pump Station Drainage Areas

Wastewater System Master Plan Amendment
City of Lathrop

Lathrop, CA
ek I environment D o0
& water Figure 3-2



ygao
Snapshot


Section 3

City’s Existing Wastewater Infrastructure

2024 WWSMP Amendment
City of Lathrop

Notes:

Table 3-1. Collection System Inventory

Gravity Mains

6 8.6 8%

8 71.9 70%

10 6.7 6.6%

12 5.8 5.7%

14 0.5 0.5%

15 2.9 2.8%

16 0.1 0.1%

18 13 1.3%

20 0.4 0.4%
21 0.02 0.02%

24 1.5 1.5%

30 1.9 1.9%

36 0.6 0.6%

42 0.1 0.1%
Total 102.2 100%

Force Mains

4 1.2 5%

6 4.3 18%

8 2.5 11%

10 0.7 3%

12 7.3 31%

14 3.1 13%

16 1.8 8%

18 2.7 11%
Total 23.6 100%

(a) Does not include laterals.
environment 3.4
& water

ek

December 2024
EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

3.1.2 Pump Stations and Force Mains

Table 3-2 summarizes the characteristics of each of the City’s lift and pump stations and their associated
force mains. The direct tributary areas of each lift station or pump station, or “drainage areas”, are
shown on Figure 3-2. A schematic of the City’s lift stations and pump stations that shows how
wastewater flows through the collection system is illustrated on Figure 3-3. An inventory of the City’s
force main sizes is summarized in Table 3-1.

The City’s wastewater generated east of I-5 and north of Louise Avenue in the Historic Lathrop area is
conveyed via gravity sewers and lift stations to either the O Street PS or the McKinley Avenue PS.
Wastewater from the McKinley Avenue PS and O Street PS converge at the McKinley intertie, which is
capable of sending converged flow via a 12-inch and/or a 16-inch diameter force main to the MWQCF.
These force mains also convey wastewater from the Louise Avenue pump station and other private
pump stations that serve the industrial areas east of I-5 to the MWQCF.

Wastewater from the CLSP, Mossdale, River Islands, South Lathrop, and Lathrop Gateway areas are
conveyed via gravity sewers to a main pump station within each development area. These pump
stations then send wastewater directly to the Lathrop CTF.

3.1.3 Collection System Intertie

The City’s two collection systems are connected by the 8-inch Mossdale Intertie, which crosses beneath
I-5 on River Islands Parkway and Louise Avenue. The intertie may convey flow from the Mossdale PS to
sewer mains upstream of the East Street LS but is limited by the capacity of sewers in the Easy Street
area. The intertie is not routinely operated but could potentially be utilized in the future to reroute a
portion of flows from the Mossdale PS to the MWQCF tributary area.

3.1.4 Major Collection System Improvements Completed Since 2019

The following major wastewater collection system improvements were completed since the 2019
WSMP:

CLSP sewer infrastructure and Stanford Crossing Pump Station: infrastructure improvements in the
Central Lathrop Phase 1 (Stanford Crossing) area were constructed including gravity mains, pump
station, and connection to existing 14-inch and 18-inch force mains which convey wastewater flow from
buildout of Central Lathrop Specific Plan (CLSP) area to the CTF.

River Islands: sewer infrastructure was expanded for Phase 2A/2B of the River Islands development,
including a gravity collection system, the River Islands 2A PS, and the River Islands Main PS which
connects to existing 12-inch and 18-inch diameter force mains conveying flows to the Lathrop CTF.

South Lathrop: a new gravity collection system along Yosemite Ave was constructed to collect
wastewater from commercial facilities in its vicinity to a new pump station, which then conveys flows to
the CTF via dual 6-inch force mains.

Lathrop Gateway: a new 10-inch diameter gravity collection system along Business Park Court. was
constructed to collect wastewater from commercial facilities in its vicinity to a new pump station, which
then conveys flows to the CTF via a new 4-inch and 6-inch diameter force mains.

Woodfield Pump Station: the Woodfield PS was upgraded and connected to the 10-inch diameter force
main that flows to the gravity mains upstream of the McKinley Avenue PS.

North Harlan PS: the private pump station has been upgraded to a public pump station.

These completed projects are incorporated in the WWSMP evaluation of the existing wastewater
collection system.

k environment December 2024
e I & water 3-5 EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

Table 3-2. Summary of Wastewater Pump Station Characteristics

Number Force Main Existing Existing Firm

Pump Station Rated Power Diameter Design Capacity Capacity

of Pumps (in) (gpm) (spm)(a)

MWQCF Collection System

North Harlan PS 2 10 HP 6" 2,150 1,075
Stonebridge LS 2 10 HP 6" 700 350
Woodfield LS 3 5HP 8" (b) 1,230 820
Valley Crossing LS (b) 2 3 HP 4" 83 83
J Street LS 2 10 HP 8" 1,400 700
Easy Court LS 2 3 HP - 1,000 500
O Street PS 3 Two at 70 HP; 12" 4,200 2,800
one at 5 HP
McKinley Avenue PS 3 T;V:eaattzs‘g :: i 16" 2,513 1,675
Louise Avenue PS 2 5 HP 4" (d) (d)

Lathrop CTF Collection System

One at 90 HP;

Stanford Crossing 2 One at 45 HP 14" & 18" 4,100 2,300

Mossdale PS 4 30 HP 8" & 12" 5,400 4,050

River Islands Main PS 2 (c) 110 HP 12" & 18" 3,400 1,700

River Islands 2A PS 4 15 HP 30” 5,300 3,975

Lathrop Gateway PS 2 23 HP 4" & 6" 560 280

South Lathrop PS 3 12 HP 6" & 6" 2,775 1,850
Notes:

(a) Firm pumping capacity defined as the total capacity of all pumps minus the capacity of the largest pump.

(b) Capacity of the 8"outlet is listed as the lift station capacity, as it is the capacity limiting component of this
pump station.

(c) River Islands Sewer PS will be constructed in phases with addition of two pumps during each phase.

k environment December 2024
e & water 3-6 EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

Figure 3-3. City’s Wastewater Collection System Schematic

McKinley
Intertie
Valve Box

v
A
A

(a) The Stonebridge PS receives wastewater from four private pump stations: Panattoni, Gordon Trucking, Boise
Cascade, and Utility Trailer. These pump stations convey wastewater collected by the private North Harlan
Gravity System, which serves industrial parcels north of Brookfield Street.

(b) Heinz-Kraft, Sharpe, and LIP private pump stations not shown.

Notes:

k environment December 2024
e & water 3-7 EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

3.2 Wastewater Treatment

Wastewater treatment at the MWQCF and the Lathrop CTF are discussed in the following sections.
3.2.1 Manteca Water Quality Control Facility

The City owns approximately 14.7% of the existing MWQCF capacity by contract with the City of
Manteca. However, the City does not participate in the operation of the plant, nor does it receive
recycled water from MWQCF. Per the City’s 2002 Agreement Amendment with Manteca and as listed in
Table 3-3, the total current MWQCF design capacity is 9.87 million gallons per day (MGD) and the City’s
allocated capacity is 1.451 MGD (Lathrop County Water District and the City of Manteca, 2002). Under
the Agreement Amendment, the City has the right to 1.451 MGD dry weather flow, 2.321 MGD peak wet
weather flow, 3,751 pounds per day of biochemical oxygen demand (BOD), and 3,812 pounds per day of
total suspended solids (TSS). However, as discussed in Section 5.2, recent increases in wastewater
strength may limit MWQCF’s treatment capacity and, as a result, the City’s share of MWQCF capacity.

The MWAQCF is permitted for future expansions of up to 26.97 MGD, of which the City would be
allocated up to 3.97 MGD, should the City elect to fund its share of the expansions to maintain its
proportional allotment.

Treatment at the MWQCF consists of primary sedimentation followed by roughing biotowers,
conventional activated sludge, secondary clarification, tertiary filtration, and ultraviolet disinfection.
Disinfected tertiary effluent is discharged to the San Joaquin River. A portion of the secondary effluent is
not disinfected and is used to irrigate crops on 190 acres of land owned by the City of Manteca (WDR
Order No. R5-2015-0026).

Table 3-3. Wastewater Capacity Allocation at MWQCF

Allocated Capacity at MWQCF (MGD)

Phase

City of Manteca City of Lathrop Total
Existing 8.42 1.45 9.87
Build-Out (2050) 23.00 3.97 26.97

3.2.2 Lathrop Consolidated Treatment Facility

The City owns a membrane bio reactor (MBR) treatment facility, the Lathrop CTF, that also incorporates
portions of the old Crossroads Industrial Wastewater Treatment Plant. Daily operations of the Lathrop
CTF are contracted to Veolia Water, North America. The City completed the Phase 2 Expansion of the
Lathrop CTF in 2019 which increased the plant’s treatment capacity to 2.5 MGD. The City has the ability
to further upgrade Lathrop CTF to increase the treatment capacity up to 9.0 MGD as needed.? As
discussed in Section 5.2, recent increases in wastewater strength may limit the CTF’s treatment capacity.

Wastewater treatment and recycled water disposal at the City’s Lathrop CTF is regulated under Waste
Discharge Requirements (WDR) Order No. R5-2016-0028-01 by the Central Valley Regional Water
Quality Control Board (RWQCB). Wastewater treatment processes at the Lathrop CTF include secondary

2 The City had previously completed a project-level Environmental Impact Report (EIR) for treatment capacity up to
6.0 MGD at the CTF. Post combination with Crossroads WWTF, the program-level EIR treatment capacity at the CTF
has increased to 9.0 MGD.

k environment December 2024
e I & water 3-8 EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

treatment, tertiary membrane filtration, and disinfection prior to storage and disposal. The current
Lathrop CTF is capable of treating Peak Day Flows of 4.0 MGD at a loading of 14,000 pounds of BOD per
day and Peak Hour Flows of 7.5 MGD.

With the rapid increase of wastewater generation anticipated within the City and the CTF drainage area,
the City is planning Phase 3 expansion of the Lathrop CTF in the near future. The Phase 3 expansion is
anticipated to add 2.5 MGD of capacity to a total of 5.0 MGD capacity.

The Lathrop CTF produces disinfected tertiary recycled water suitable for irrigation at parks, landscape
strips, median islands, pond berms, and agricultural fields. The City is covered under General Order WQ-
2016-0068-DDW (General Order) for recycled water use in a total of 196 acres of landscape irrigation
areas in the River Islands, Mossdale, and Central Lathrop areas.

In 2021, the City obtained a National Pollutant Discharge Elimination System (NPDES) permit for surface
water discharge (Order R5-2022-0004). This permit allows the City to discharge a portion of the treated
effluent to the river, while using the remaining portion for meeting landscape irrigation demands and
other permitted non-potable uses.

The City completed the following infrastructure improvements to implement its NPDES permit and
began discharging to the San Joaquin River in February 2024:

o CTF
o Retrofitting of the existing chlorine contact exit structure to a new dechlorination
station with overflow pipes to send chlorinated effluent (Title 22 recycled water) to S5
and dechlorinated effluent to the Crossroads Pump Station.

o New piping from the dechlorination station to the existing Crossroads Pump Station.
o Abandoning of the piping from Ponds A, B and C to the Crossroads Pump Station

o New piping that connects the existing discharge line from the Crossroads Pump Station
to the CTF headworks, which will divert substandard effluent from the outfall, and
disconnection of the existing discharge line from PB-1.

o New piping to connect PMP-1 to percolation pond PB-1.

e Effluent Discharge Pipeline

o Approximately 2,000 linear feet (LF) of a new dedicated discharge line and railway
crossing from the Crossroads Pump station along Tesla Way to connect to an existing
18" pipeline at Murphy Parkway and Tesla Way.

o Reuse of approximately 3,300 LF of existing 18-inch pipeline along Tesla Way and Harlan
Road from Murphy Parkway to Sadler Oak.

o Reuse of approximately 1,800 LF of existing 20-inch pipeline along Sadler Oak from
Harlan Road to the RD-17 levee.

o Reconstruction of the 20-inch pipeline where it crosses the levee and extension of the
pipeline to a new outfall approximately 350 feet further downstream (north).

e Qutfall Structure

o A new side bank outfall located approximately 350 feet downstream from the
Crossroads storm drain pump station outfall.

k environment December 2024
e I & water 3-9 EKI C20049.02



Section 3 2024 WWSMP Amendment
City’s Existing Wastewater Infrastructure City of Lathrop

The City began discharging CTF effluent to the San Joaquin River in February 2024 and plans to retire its
agricultural land application areas and decommission the majority of its recycled water storage ponds
and percolation pond PB-1 (EKI, 2024).

k environment December 2024
VI
3-10 EKI C20049.02
e I & water



Section 4 2024 WWSMP Amendment
Existing and Future Wastewater Generation City of Lathrop

4 EXISTING AND FUTURE WASTEWATER GENERATION

As part of the IWRMP, the City evaluated its existing wastewater flows and updated its flow projections.
The following sections summarize the City’s historical and current wastewater generation, wastewater
flow projections, and wastewater peaking factors.

Wastewater flows in a sanitary sewer system typically consist of the following components:

e Base sanitary flow (BSF): BSF is the sanitary wastewater flow from domestic, commercial,
industrial, and institutional uses.

o Infiltration: Infiltration refers to groundwater that enters a sewer system through defective
pipes, pipe joints, connections, or manholes.

o Inflow: Inflow refers to stormwater that enters a sewer system through direct connections, such
as manhole covers and defective sewer service cleanouts or (illegal) roof drains, foundation
drains, catch basins, or area drain connections.

Infiltration and Inflow are collectively referred to as “I&I”. The amount of 1&I tends to be smaller in new
collection systems but is generally observed to increase over time due to wear and tear on the collection
system.

The following terminology is used throughout this document to describe variations in wastewater flow:

e Average annual flow (AAF): AAF refers to the average daily flow over the entire year and is
inclusive of BSF and I&l.

e Average dry-weather flow (ADWF): ADWF refers to the average daily flow for the months of
June, July, and August (i.e., during the dry season). ADWF includes BSF and infiltration, but not
inflow.

e Peak wet weather flow (PWWF): PWWF refers to the peak hourly flow, which includes peak
diurnal BSF, infiltration, and inflow from storm events.

EKI reviewed the following available information for evaluation of wastewater flows as part of this
WWSMP update:

e Daily flow data collected between January 2017 and December 2022 from the headworks of the
Lathrop CTF;

e Daily flow data collected between January 2017 and December 2022 from the flow meter on
Yosemite Avenue that measures the City’s flow to the MWQCEF;

e Available discharge flow and level data recorded in 5-minute intervals from the City’s lift
stations and pump stations by the SCADA system between January 2017 and December 2021;